UC Davis

UC Davis Previously Published Works

Title

Treatment of Myasthenia Gravis Based on Its Immunopathogenesis

Permalink

https://escholarship.org/uc/item/2qm402j2

Journal

Journal of Clinical Neurology, 7(4)

ISSN

1738-6586

Authors

Kim, Jee Young Park, Kee Duk Richman, David P

Publication Date 2011

DOI

10.3988/jcn.2011.7.4.173

Peer reviewed

Open Access

Treatment of Myasthenia Gravis Based on Its Immunopathogenesis

Jee Young Kim,^a Kee Duk Park,^b David P. Richman^c

^aDepartment of Neurology, Kwandong University College of Medicine, Myongji Hospital, Goyang, Korea ^bDepartment of Neurology, Ewha Womans University School of Medicine, Seoul, Korea ^cDepartment of Neurology, University of California School of Medicine, Davis, CA, USA

ReceivedMarch 17, 2011RevisedApril 25, 2011AcceptedApril 25, 2011

Correspondence

David P. Richman, MD, PhD Department of Neurology, University of California School of Medicine, 1515 Newton Court, Davis, CA 95616, USA Tel +1-530-754-5020 Fax +1-530-754-5036 E-mail dprichman@ucdavis.edu The prognosis of myasthenia gravis (MG) has improved dramatically due to advances in criticalcare medicine and symptomatic treatments. Its immunopathogenesis is fundamentally a T-cell-dependent autoimmune process resulting from loss of tolerance toward self-antigens in the thymus. Thymectomy is based on this immunological background. For MG patients who are inadequately controlled with sufficient symptomatic treatment or fail to achieve remission after thymectomy, remission is usually achieved through the addition of other immunotherapies. These immunotherapies can be classified into two groups: rapid induction and long-term maintenance. Rapid induction therapy includes intravenous immunoglobulin (IVIg) and plasma exchange (PE). These produce improvement within a few days after initiation, and so are useful for acute exacerbation including myasthenic crisis or in the perioperative period. High-dose prednisone has been more universally preferred for remission induction, but it acts more slowly than IVIg and PE, commonly only after a delay of several weeks. Slow tapering of steroids after a high-dose pulse offers a method of maintaining the state of remission. However, because of significant side effects, other immunosuppressants (ISs) are frequently added as "steroid-sparing agents". The currently available ISs exert their immunosuppressive effects by three mechanisms: 1) blocking the synthesis of DNA and RNA, 2) inhibiting T-cell activation and 3) depleting the B-cell population. In addition, newer drugs including antisense molecule, tumor necrosis factor alpha receptor blocker and complement inhibitors are currently under investigation to confirm their effectiveness. Until now, the treatment of MG has been based primarily on experience rather than gold-standard evidence from randomized controlled trials. It is hoped that well-organized studies and newer experimental trials will lead to improved treatments. J Clin Neurol 2011;7:173-183

Key Words myasthenia gravis, immunosuppressive agents, immunotherapy.

Introduction

Myasthenia gravis (MG), which is characterized by fatigability and fluctuating weakness of the skeletal muscles, was one of the neurological diseases with a serious prognosis in the past, as indicated by the origin of its name. MG is probably the best understood one of the autoimmune disorders of the nervous system. The main pathogenesis of MG is the loss of acetylcholine receptors (AChRs) on the postsynaptic membrane of the neuromuscular junction (NMJ) as a result of the production of AChR antibodies (Abs), although other antigens are subject to immune attack in a small number of patients.¹⁻³ Based on the clinical manifestation, the disease is usually classified into ocular MG and generalized MG. Ocular MG affects only the extraocular muscles, whereas generalized MG affects other muscles beyond the ocular muscles, and may include limb, bulbar, facial and respiratory muscles. Serologically, AChR Abs are detectable in approximately 50% of ocular-MG cases and 80-85% of generalized-MG patients who lack AChR Abs have been found to have Abs directed against the muscle-specific receptor tyrosine kinase (MuSK)

[©] This is an Open Access article distributed under the terms of the Creative Commons Attribution Non-Commercial License (http://creativecommons.org/licenses/by-nc/3.0) which permits unrestricted non-commercial use, distribution, and reproduction in any medium, provided the original work is properly cited.

in the postsynaptic memebrane.¹⁻³ Patients who are negative for both AChR and MuSK Abs are now classified as "seronegative" MG.

Extensive analysis of the anti-AChR response in MG and in its experimental model, experimental autoimmune myasthenia gravis, has revealed that the autoimmune attack is dependent on T-cells, resulting from loss of tolerance toward self-antigens at the level of the thymus.¹⁻³ However, Abs and complements are the key effectors of the loss of postsynaptic AChRs and associated destruction of the NMJ.1-3 Therefore, the goal of MG treatment is to interrupt the autoimmune process by T-cells and B-cells as soon as possible and thereby prevent further destruction of the NMJ. Since the introduction of corticosteroids (CSs) in the 1950s, immunomodulating therapies including thymectomy, intravenous immunoglobulin (IVIg), and some immunosuppressants (ISs) have been widely used. However, randomized controlled trials have been limited, perhaps because MG is a rare disease and it is difficult to recruit many proper patients. This may also be attributable to the lack of reliable and validated outcome measures. For this reason, most neurologists have chosen immunotherapies available within their medical environments in light of their own clinical experiences. The aim of this article was to review and summarize the current strategies for MG treatment and to introduce new therapeutic trials.

Symptom-Relieving Treatments

Non-selective acetylcholinesterase inhibitors

Acetylcholinesterase inhibitors (AChEIs) have been used extensively as a basic treatment and diagnostic tool for MG since 1934. Their mechanism of action is competitive blockade of the enzyme AChE, which is located in the extracellular matrix of the folded postsynaptic muscle endplate membrane and breaks down ACh into the inactive metabolites choline and acetate. AChEIs therefore prolong the level and duration of action of the neurotransmitter ACh. AChEIs are generally effective in relatively early or mild MG, in which patients have a sufficient number of remaining AChRs.² Several AChEIs are currently available, which are generally classified according to their duration of action. The most commonly used drug is pyridostigmine, which is available in 60-mg tablets and begins to work 30 minutes after oral administration, with the action duration of 3-6 hours.¹ It is generally taken every 4 hours while awake. Its dosage should be adjusted to 60-960 mg/day depending upon the clinical response and needs of the patient. The dosage is lower in patients with renal failure because it is excreted renally. Sustained-release tablets, taken at bedtime, are useful for patients with early-morning weakness, while the syrup formulation is helpful for children or patients with a nasogastric tube. AChEIs are well tolerated by most patients and are regarded as safe. Since AChEIs act on both

muscarinic and nicotinic synapses, they induce the corresponding adverse cholinergic effects.¹ The muscarinic effects include gastrointestinal tract hypermotility (e.g., abdominal pain and diarrhea), excessive salivation and respiratory secretions, increased sweating, and bradycardia or arrhythmia.¹ The nicotinic side effects are muscular fasciculation or twitching.¹ Overdose may give rise to serious cholinergic toxicity or crisis (e.g., flaccid paralysis or respiratory failure), which results from overstimulated neuromuscular transmission by excessive ACh.¹

Avoidance of drugs causing disturbance of neuromuscular transmission

Some drugs can cause disturbance of neuromuscular transmission by acting on the NMJ presynaptically or postsynpatically.¹ These drugs include depolarizing or nondepolarizing neuromuscular blockers, some antibiotics (e.g., aminoglycosides, macrolides, polypeptides, and monobasic amino-acid antibiotics), anticonvulsants (e.g., phenytoin and trimethadione), β -blockers, antiarrhythmic agents, calcium channel blockers, iodinated radiographic contrast agents, magnesium, phenothiazine, lithium, and chloroquine.¹ In addition, some drugs are capable of inducing an anti-AChR autoimmune response de novo. Those inducing the autoimmune form of MG include D-penicillamine, interferon (IFN)- α , and pyrithioxine.¹ Physicians should therefore ensure that they understand the pharmacokinetic mechanisms of these drugs and take into consideration their potential serious effects when determining treatment regimens.

Immunomodulating Treatments

Rapid induction of remission

AChEIs do not affect the production of auto-Abs and merely improve MG symptoms. The initial aim in the treatment of progressive MG should be to actively modulate the derangement of the immune system as soon as possible. Plasma exchange (PE) and IVIg have been used to induce rapid improvement of myasthenia symptoms because they work within days to 1 or 2 weeks after initiation.¹ Therefore, they are useful during acute worsening of myasthenia, including myasthenic crisis and in the perioperative period. However, their effects are short-term (generally 1-2 months), and other ISs are usually necessary to maintain a state of remission.¹⁻³

Intravenous immunoglobulin

IVIg, a blood product composed of pooled immunoglobulin G (IgG) from blood donors, has been used to treat many immune deficiencies or autoimmune disorders. IVIg acts on the immune system in various ways, including accelerating the catabolism of IgG, suppressing Ab production and neutralizing auto-Abs by anti-idiotypic Abs, inhibiting complement activation and mem-

brane attack complex formation, and inhibiting Fc receptor function.4 The improvement rate associated with IVIg has been reported to be more than 70%.5

Table 1 provides a summary of randomized clinical trials involving IVIg. Wolfe et al.6 compared the efficacy of IVIg with that of a placebo in a small number of MG patients (six patients receiving IVIg and nine receiving placebo). Their randomized, open-label trial revealed a positive trend for IVIg after 6 weeks.6 One large, randomized, placebo-controlled trial conducted in patients with worsening weakness produced the promising finding that IVIg improved muscle strength (class I evidence).7 Two randomized controlled trials found no significant difference between the efficacies of IVIg and PE, although IVIg therapy was less toxic.8,9 Accordingly, it has been accepted that while their treatment efficacies are similar, IVIg is a safer option than PE. A single trial found that IVIg was superior to placebo for the treatment of MG exacerbations.7

IVIg is generally given at a total dose of 2 g/kg over 3 or 5 days. Large, randomized, double-blind trials did not show that IVIg therapy for two successive days was better than 1-day IVIg and 1-day placebo therapy.¹⁰ Its therapeutic effect appears within a couple of days from the initiation of treatment and lasts at least for several weeks, and usually up to 2 months.1 Most of the common adverse effects are mild and known to be related to the infusion process: headache, chills, mvalgia, chest discomfort or shortness of breath can occur early in infusion, and are usually relieved by slowing of the infusion rate.1 Some patients exhibit skin reactions, such as urticaria or erythematous rash, which can develop up to a few days after infusion.⁴ In rare cases it causes more serious side effects, such as aseptic meningitis, proteinuria, or acute renal tubular necrosis in patients with underlying renal disease, and thromboembolic events including myocardial infarction, pulmonary embolism, and stroke resulting from increased plasma viscosity.^{1,4} Severe anaphylaxis might

also occur in patients with a severe IgA deficiency.^{1,4}

Plasma exchange

PE is an extracorporeal blood purification technique. The basic mechanism of PE is the rapid elimination from the plasma of a large amount of causative auto-Abs and other humoral mediators including cytokines and immune complexes.¹¹ Although randomized controlled trials regarding the efficacy of PE in MG are lacking. PE is considered an established therapeutic option for preoperative preparation and MG crisis (class III evidence).¹¹ The clinical efficacy of PE varies from 55% to 100%.12 The standard method is to remove 2-3 L of plasma three times a week or every other day for five procedures.^{1,3} In most patients, clinical improvement occurs after two to three procedures and usually lasts for 1-2 months.12 Adverse effects include some side effects related to the central venous catheter, such as pneumothorax, thrombosis, or catheter-related infection, and others related to the replacement fluids and anticoagulant including hypocalcemia, acid-base imbalance, and bleeding.^{1,12} More serious side effects include anaphylaxis and transfusion-related infection.^{1,12}

The newly developed procedures of double-filtration plasmapheresis (DFPP) and immunoadsorption (IA) techniques have been tested with a view to reducing unwanted adverse effects and more selective removal of circulating Abs. DFPP utilizes two filters; the first filter separates plasma from blood and the second separates albumin from larger molecules including immunoglobulins, immune complexes, and lipoproteins.¹² DFPP requires the instillation of less albumin solution as a replacement fluid than does classical PE, thus reducing the risk of infection.¹² The IA method selectively adsorbs most large proteins such as AChR Abs by using an affinity-type adsorbent, tryptophan-linked polyvinyl alcohol gel (Immunosorba IM-TR, Asahi Medical, Japan) or a staphylococcal protein A column (Excorim, Lund, Sweden).¹² Replacement fluids are not required in these methods.

Author	Subjects			Desults
(year)	subjects			Results
Gajdos	Patients with	IVIg at 0.4 mg/kg for 3 days	Three times PE EOD (n=41)	No difference in efficacy,
(1997)	exacerbation	(n=23) or 5 days (n=23)		fewer S/E in IVIg
Ronager	Moderate-to-severe	IVIg at 0.4 mg/kg for 5 days	Five times PE EOD	More rapid onset of
(2001)	patients on ISs	\rightarrow observation \rightarrow five times	\rightarrow observation	improvement after PE but no
		PE EOD \rightarrow observation (n=8)	ightarrow IVIg at 0.4 mg/kg for 5 days	significant difference
			\rightarrow observation (n=4)	in outcome
Wolfe	Generalized MG	IVIg at 1 g/kg at induction	5% albumin placebo	Positive trends in IVIg
(2002)		\rightarrow repeat after 3 weeks (n=6)	\rightarrow repeat after 3 weeks (n=9)	after 6 week open-label study
Gajdos	Patients with	IVIg at 1 g/kg on day 1	IVIg at 1 g/kg for 2 days (n=87)	No significant difference
(2005)	exacerbation	\rightarrow placebo on day 2 (n=81)		
Zinman	Patients with	IVIg at 2 g/kg divided	IV 5% dextrose in water	Improvement in QMG Score
(2007)	worsening condition	over 2 days (n=24)	(2 g/kg; n=27)	in IVIg group (class I evidence)

Table 1. Randomized clinical trials of IVIg in MG

IVIg: intravenous immunoglobulin, MG: myasthenia gravis, EOD: every other day, S/E: side effect, QMG: quantitative MG, ISs: immunosuppressants, PE: plasma exchange.

The clinical efficacy of these methods was reported to be similar to that of classic PE.¹³ Liu et al.¹⁴ recently conducted a randomized, controlled, 3-armed trial comparing DFPP (n=15) and IA (n=10) with IVIg (n=15) in 40 patients with late-onset MG. They found that both DFPP and IA exhibited better short-term clinical effectiveness than IVIg transfusion, rapidly and effectively clearing the pathogenic Abs in their patients.¹⁴ More randomized controlled trials are required to confirm these findings.

Long-term maintenance of remission

Thymectomy

Thymectomy for MG treatment has been performed widely since Blalock and his colleagues first reported its usefulness in 1939.15 Although there are no randomized controlled trials, clinical experience has led to the general acceptance that thymectomy increases the chances of remission and reduces the risk of long-term IS treatment. Thymectomy remains a generally accepted treatment for generalized-MG patients with disease onset before the age of 50 years.² There is disagreement concerning the use of thymectomy in children prior to puberty. Some authors report favorable results with thymectomy in juvenile MG patients, whereas others have taken a more cautious attitude in this regard for very young children because of the possibility of compromising immune function.^{16,17} Furthermore, thymectomy is still not recommended for the treatment of anti-MuSK-Ab-positive patients because they lack pathologic thymic changes.18,19 However, there is no sound evidence supporting this. In our opinion, thymectomy should be considered first to treat generalized-MG patients with thymic abnormality with onset between the ages of puberty and around 50 years.

Many studies suggest that the earlier in the course of the illness that thymectomy is performed, the better the treatment results are, especially within the first 2 years of the disease.^{2,20} The therapeutic effect of thymectomy generally occurs after about 1 year, and remission is most likely in the period 5-10 years after the surgery.^{2,20} The reported complete remission rate after thymectomy has varied from 8.3% to 53.1%.^{20,21} Several procedures are used to remove the thymus, including transsternal, transcervical, transsternal-transcervical "maximal", and videoassisted thoracoscopic surgery (VATS) approaches. The standard and preferred approach has been via sternotomy, but minimally invasive VATS is becoming popular due to the associated short hospitalization, low operation-related mortality and morbidity, and cosmetic advantage. Meyer et al.²² compared the outcomes of extended transsternal thymectomy (n=47) and VATS (n=48), and found that 95.8% of the VATS group and 97.9% of the transsternal group were in complete stable remission, pharmacologic remission, or minimal manifestations state after the procedure. Meyer et al.²² concluded that these approaches resulted in equivalent outcomes. Further large, randomized studies are necessary to provide a more complete comparison of the relative therapeutic efficacies of the different thymectomy procedures.

Corticosteroids

CSs are universally used as the first-line IS for inducing comparatively rapid remission and bridging to long-term maintenance therapy using other ISs until they take effect. The mechanism of action of CSs in MG is poorly understood. The effects on the immune system involve several important pathways, including 1) reducing the distribution and trafficking of leukocytes, 2) specific inhibition of the recruitment and migration of lymphocytes to an inflammatory site, 3) blockade of various Tcell functions, 4) reducing the production and secretion of cytokines and other immune mediators from macrophages or T cells, and 5) decreasing the maturation of dendritic cells.²³ The high doses generally used to induce a remission can also induce apoptosis of various immune cells.

Several studies of CSs in MG found that remission or a marked improvement occurs in an approximately 80% of cases.²⁴ Table 2 lists the randomized clinical trials of CSs performed to date. The only adequately sized randomized controlled trial, which was conducted in 1964, compared administration of adrenocorticotrophic hormone with placebo in 43 ocular-MG patients, and found no significant difference between the two.²⁵ That study was flawed by its short follow-up time and failure to take into account the temporary worsening of MG that occurs 1-2 weeks after initiating high-dose steroid therapy. A small randomized study of 13 severe-MG patients found no clinical difference between 100-mg prednisone (PD; 6 patients) and placebo (7 patients) administered on alternate days.²⁶ However, that study involved only a small number of subjects and failed to pro-

Table 2. Randomized clini	cal trials of CSs in MG
---------------------------	-------------------------

Author (year)	Subjects			Results
Mount	Ocular MG	ACTH at 580 units	Placebo (n=22)	No significant difference after 3 months
(1964)		over 8 days (n=21)		
Howard	Moderately	PD at 100 mg	Placebo (n=7)	No clinical difference after 6 months
(1976)	severe MG	on every other day ($n=6$)		
Lindberg	Moderate MG	IV MP at 2 g	Placebo (n=10)	Significant improvement of muscle score
(1998)		for 2 days (n=10)		in the steroid group for 14 weeks

CSs: corticosteroids, MG: myasthenia gravis, ACTH: adrenocorticotrophic hormone, PD: prednisone, MP: methylprednisolone.

vide detailed clinical data. In a double-blind, placebo-controlled study comparing IV methylprednisolone and placebo in 20 patients, the IV methylprednisolone group exhibited a significant improvement in myasthenic muscle score, while the placebo group did not (class I evidence with limited power).²⁷

The oral administration of CSs at a dose of 1 mg/kg is commonly used for the rapid improvement of myasthenic symptoms. It is noteworthy that high-dose steroids can temporarily exacerbate myasthenia symptoms in some patients, the so-called steroid dip, which usually occurs 4-14 days after initiation and lasts for less than 1 week.¹⁻³ Hospitalization and close monitoring for respiratory insufficiency may be needed for the prompt management of steroid-induced worsening, and IVIg or PE can be used to prevent or reduce the risk of this occurring when highdose steroid therapy is commenced. To avoid this exacerbation, some physicians titrate up the doses of steroid slowly or administer the medication on an every-other-day schedule.

The many severe side effects of long-term use of steroids mean that this should be avoided. Common side effects are Cushing's syndrome, osteoporosis, weight gain, hyperglycemia, diabetes, hypertension, gastritis or ulcer, skin fragility, anxiety/depression/ insomnia (steroid psychosis), avascular necrosis of the joints and steroid myopathy.

Long-term periodic intravenous immunoglobulin

IVIg has been used chronically when patients show an excellent response to IVIg and are contraindicated or unsuitable for ISs. In this case IVIg is administered as two or three infusions every several weeks. Wegner and Ahmed²⁸ described a small clinical trial with long-term IVIg monotherapy in six anti-AChR-Ab-positive patients. All of the patients received an initial infusion of IVIg at a dosage of 400 mg/kg/day for 5 days followed by maintenance therapy of 400 mg/kg for 1 day every 3-4 months. After a follow-up period of 2 years, all of the patients maintained good functional status without any deterioration or IVIg-related side effects.²⁸ If there is no subordinate restriction, including the high cost of IVIg therapy, long-term periodic IVIg may be a good option for MG patients who are unsuitable for steroid or other ISs.

Blocking the synthesis of DNA and RNA

Azathioprine

Azathioprine (AZA) is a DNA-synthesis inhibitor that inhibits the synthesis of purines (adenosine and guanine). It is a prodrug that is metabolized to several active metabolites: 6-mercaptopurine, followed by 6-thiouric acid, 6-methyl-mercaptopurine, and 6-thioguanine.²³ These metabolites compete with the purine derivative hypoxanthine, and are incorporated into replicating DNA, consequently blocking DNA and RNA synthesis.²³ AZA mainly affects the actively proliferating cells, including lymphocytes, and is thus used as one of the main drugs in organ transplantation and autoimmune disease.

Treatment of MG with AZA is associated with a good outcome, and its effectiveness has been reported to be more than 75%.^{29,30} Table 3 summarizes the randomized clinical studies of AZA. A few randomized trials of AZA found no significant differences between AZA and CS in improving MG.^{31,32} Palace et al.³¹ carried out a randomized, double-blind trial of AZA plus PD versus placebo plus PD in 34 generalized-MG patients, and found no significant difference between the two groups with regard to muscle strength scores and median PD dosage at 12 months. However, the median PD dose at 36 months was significantly reduced and the duration of remission was significantly longer in the AZA and PD group.³¹ Therefore, although this (class I) trial showed no added effectiveness of AZA in inducing remission, it did demonstrate its effectiveness as a steroid-sparing agent capable of reducing the side effects of CSs.

The initial dosage of AZA is 1 mg/kg/day with two divided doses, gradually increasing to 2-3 mg/kg/day. Its effect is generally noted 3 months after the initiation of treatment. AZA has been used widely in MG because it has fewer side effects than CSs. Common side effects are nausea, vomiting, rash, hepatotoxicity, pancreatitis, leukopenia, and thrombocytopenia.¹ Therefore, regular checkup of the complete blood count (CBC), liver function, and amylase is necessary. The CBC needs to be monitored weekly during the first month, monthly for the following year, and then every 3-6 months thereafter.¹ If the total white

Author (year)	Subjects			Results
MG Clinical	Generalized MG	AZA + initial PD ($n=21$)	PD (n=20)	No significant differences
Study Group)	(AZA at 3 mg/kg/day $ ightarrow$	(1 mg/kg/day →	in muscular score and
(1993)		2 mg/kg/day; PD at	0.5 mg/kg/day →	functional grade, but higher
		1 mg/kg/day \rightarrow tapered)	0.25 mg/kg/day)	failure rate in PD group
Palace	Generalized MG	AZA + PD (n=15)	Placebo + PD ($n=19$)	Reduced PD dose in AZA
(1998)		(AZA at 2.5 mg/kg/day; PD	(PD at 1.5 mg/kg or 100 mg	group and higher relapse
		at 1.5 mg/kg or 100 mg EOD,	EOD, maintained	and failure rates
		maintained until remission,	until remission, then tapered)	in placebo group
		then tapered)		

AZA: azathioprine, MG: myasthenia gravis, PD: prednisone, EOD: every other day.

blood cell count drops to less than 3,000/µL, AZA should be discontinued for a few days and adjusted to keep the white blood cell count at more than 4,000/µL.³³ It is also important to bear in mind the risk of opportunistic infection and malignancy during long-term treatment. About 10% of the general population have a deficiency of thiopurine 5-methyltransferase, which is the enzyme that blocks the formation of 6-thioguanine nucleotides, and may cause bone marrow suppression at lower doses due to the increased toxicity of its metabolites.²³

Mycophenolate mofetil

Mycophenolate mofetil (MyM) is a prodrug of mycophenolic acid that inhibits inosine monophosphate dehydrogenase, which is the rate-limiting enzyme in the de novo synthesis of guanosine nucleotides. The inosine monophosphate dehydrogenase enzyme has two isoforms: type I is found in resting cells and type II is expressed by activated lymphocytes.²³ The type II isoform is more sensitive to inhibition by mycophenolic acid than is the type I isoform, and hence MyM acts primarily on activated T- and B-lymphocytes.²³ As a result, this drug is very specific to activated lymphocytes.

The half-life of MyM is 16-18 hours, and it is excreted renally through hepatic metabolism. The administered dosage is started at 500 mg twice a day orally and then increased to a standard dosage of 2,000-3,000 mg/day in two divided doses after 1 week. More than 50% of patients respond well to MyM treatment (as evidenced by open-label trials).³⁴ Table 4 summarizes the randomized studies of MyM. A randomized double-blind trial of MyM plus either cyclosporine (CyA) or IS versus placebo plus either CyA or IS was conducted in 14 MG patients for 5 months.35 However, the small number of patients and short study duration meant that this study did not provide any meaningful results. Two additional randomized, double-blind studies were carried out.36,37 One study compared 2.5 g/day MyM plus 20 mg/ day PD (41 patients) with placebo plus 20 mg/day PD (39 patients) in 80 IS-naïve patients with mild-to-moderate generalized, anti-AChR-Ab-positive MG.36 The other was an international, phase-III trial of 2 g/day MyM versus placebo for 36 weeks in 176 patients with anti-AChR-Ab-positive class II-IVa

MG taking CSs for at least 4 weeks. ³⁷ These studies failed to
demonstrate a clear benefit of MyM in permitting the tapering
of the dosage of PD.37 However, a retrospective study recently
reviewed outcomes and PD dosage for 102 anti-AChR-Ab-pos-
itive MG patients with MyM alone or with PD.38 In this retro-
spective study, the percentage of patients with a desirable out-
come began to increase after 6 months, and 80% of those
followed for more than 24 months had a desirable outcome.38
After 25 months, 54.5% of patients were able to discontinue PD.38
The results of this study suggest that the clinical efficacy of
MyM begins to appear after 6 months when administered as
monotherapy or in combination therapy with PD (class IV evi-
dence). ³⁸

Common adverse effects of MyM are gastrointestinal symptoms including nausea, vomiting, diarrhea and abdominal cramps, headache, fatigue, skin reactions, and viral infections. Rarely reported side effects are pure red cell aplasia, progressive multifocal leukoencephalopathy, and malignancy.^{39,40} CBCs should be monitored regularly during MyM treatment. MyM is contraindicated in pregnant women or women planning to conceive due to the risk of miscarriage or congenital malformations.

Cyclophosphamide

Cyclophosphamide (CP), a well-known antineoplastic agent, is a prodrug that is converted into an active metabolite (4-hydroxycyclophosphamide) in the liver. It is one of the classic alkylating agents, adding an alkyl group to the guanine base of DNA, leading to cell death.²³ Perez et al.⁴¹ followed up 42 MG patients who received a total dose of 7.6-130 g of CP over 2-37 months. According to their definition (being asymptomatic for at least 6 months without medication), remission was observed in 12 of the 16 patients (75%) who were followed for more than 18 months.⁴¹

A randomized, double-blind trial was conducted in 23 MG patients with either poor disease control or steroid-related side effects, who were given either IV CP plus PD (n=12) or placebo plus PD (n=11).⁴² CP pulses were given at an initial dose of 500 mg/m² of body surface, and then monthly for the first 6 months, and finally every other month thereafter.⁴² PD was tapered off by 10 mg/month if initially taking more than 50 mg/

Author (Year)	Subjects			Results
Meriggioli (2003)	Generalized MG	MyM (2 g/day)+CyA	Placebo+CyA	Favorable trend in MyM
		or PD or no IS (n=7)	or PD or no IS (n=7)	group, but not statistically
				significant
Muscle Study	Generalized,	MyM (2.5 g/day)+PD	Placebo+PD	No differences in QMG score
Group (2008)	AChR-Ab positive	(20 mg/day; <i>n</i> =41)	(20 mg/day) (n=39)	and dosage of PD
Sanders (2008)	AChR-Ab positive	MyM (2 g/day)	Placebo	No significant difference
	class II–IVa MG	(n=88)	(n=88)	between the study groups

MyM: mycophenolate mofetil, MG: myasthenia gravis, CyA: cyclosporine, QMG: quantitative MG, PD: prednisone, IS: immunosuppressants, AChR: acetylcholine receptors.

Table 4. Randomized clinical trials of MyM in MG

day, 5 mg/month if taking 20-50 mg/day, and 2 mg/month if taking 20 mg/day or less.⁴² Significant improvement of muscle strength was noticed in the CP group at 12 months, mainly in the bulbar, masticatory and extraocular muscles.⁴² A significant reduction in PD dosage was also reported in the CP group at 6 and 12 months compared with the placebo group.⁴²

Drachman et al.⁴³ performed a trial called "rebooting the immune system" involving high-dose CP for treatment of refractory MG patients. They followed 12 refractory patients who received 200 mg/kg of CP for 1-9 years.⁴³ Eleven of the 12 patients exhibited a dramatic clinical improvement from 5 months to 7.5 years, and this improvement lasted for more than 1 year in 7 patients.⁴³ They suggested that high-dose CP resulted in effective remission in most refractory MG patients.⁴³ Therefore, this method could be considered cautiously in severe-MG patients who are refractory to other ISs. The administered dose is 3-5 mg/kg orally or 200 mg IV for 5 days. Adverse effects of CP include nausea, vomiting, diarrhea, alopecia, darkening of the skin and nails, infertility, myelosuppression, oliguria, hemorrhagic cystitis (prevented by large fluid intake and Mesna), opportunistic infection, and malignancy such as bladder cancer.^{23,33}

Methotrexate

Methotrexate (MTX), an antimetabolite and antifolate drug, inhibits the action of dihydrofolate reductase catalyzing the conversion of dihydrofolate to active tetrahydrofolate. Folic acid and folate are necessary for purine and pyrimidine synthesis. Therefore, MTX ultimately blocks the synthesis of DNA and RNA, and has a more potent effect on rapidly dividing cells.²³ Side effects associated with MTX therapy are gastrointestinal symptoms, myelosuppression, mucositis, cystitis, liver fibrosis, cirrhosis, and lung fibrosis. Combined administration with folate can reduce the risk of myelosuppression.

There have been no published clinical trials for MTX therapy in MG patients. MTX is recommended by some experts as a second-line IS in other-drug-resistant MG patients.²³

Targeting T-cells: calcineurin inhibitors (cyclosporine A and tacrolimus)

Cyclosporine A (CyA) and tacrolimus (FK506) are calcineurin inhibitors that bind to the cytosolic proteins, cyclophilins (immunophilins), of lymphocytes: CyA binds to cyclophilin and FK506 binds to FK506-binding protein.^{23,33} Activation of T-cell receptors by antigens increases intracellular calcium and induces the activation of calcineurin.^{23,33} Activated calcineurin plays an important role in the transcription of proinflammatory cytokines including interleukin (IL)-2, IFN- γ , or tumor necrosis factor alpha (TNF- α) by dephosphorylating the transcription factor, nuclear factor of activated T-cells.²³ The CyA-cyclophilin and FK506-binding protein complexes block calcineurin, consequently inhibiting T-cell activation and proliferation.23

Until now, uncontrolled trials of CyA were conducted in severe-MG patients who were unresponsive to thymectomy, steroids, or AZA. About 80% of recruited patients improved after CyA treatment.^{44,45} The first randomized, placebo-controlled trial showed that the increase in muscle strength was significantly greater in the CyA group (n=10) than in the placebo group (n=10) at 6 and 12 months.⁴⁶ Tindall et al.⁴⁷ followed 39 generalized-MG patients with CyA plus PD versus placebo plus PD. They showed that muscle strength was significantly increased in the CyA group, but that there was no definite difference in the percentage change in the steroid dosage between the two groups at 6 months.⁴⁷

CyA administration begins with two divided dosages of 4-6 mg/kg/day, and can be adjusted to maintain the CyA blood level at 100-150 ng/mL after 1 month.³³ Regular check-up for levels of blood urea nitrogen and creatinine (Cr) are required, and Cr levels should be maintained at less than 150% of the baseline value (i.e., before treatment).³³ Adverse reactions of CyA include gingival hyperplasia, convulsion, nephrotoxicity, hepatotoxicity, peptic ulcer, pancreatitis, hypertrichosis, hypertension, opportunistic infection, malignancy (especially skin cancer), and posterior reversible encephalopathy syndrome.^{23,33,48}

The use of FK506 is supported by only a few non-randomized and non-controlled studies. Nine (47%) of 19 generalized-MG patients in an open clinical trial exhibited improvement of MG or activities of daily living scores with FK506 at a dosage of 3-6 mg/day, and reduction of anti-AChR Ab titers and IL-2 production at the end of a 16-week period.⁴⁹ Ponseti et al.⁵⁰ reported the results of a low-dosage FK506 (0.1 mg/kg/day) trial in 212 MG patients: 110 thymectomized, CyA-, and PD-dependent patients; 68 thymectomized patients who started FK506 and PD early postoperatively (24 hours after surgery); and 34 patients older than 60 years with nonthymomatous generalized MG or in whom thymectomy was contraindicated. Of the entire cohort, 13.7% achieved clinically stable remission and 73.8% achieved pharmacologic remission.⁵⁰ In particular, the results were best in subjects who took PD and started FK506 early after thymectomy.50 Furthermore, PD administration was withdrawn in 95.1% of all patients.50 Fk506 is administered orally in two divided dosages at 0.05-0.1 mg/kg and adjusted to maintain blood levels at 5-15 ng/mL.33 FK506 is less nephrotoxic than CyA. FK506 may be carefully considered for intractable steroid-dependent MG patients.

Targeting B-cells: monoclonal antibody (rituximab)

Rituximab (RTM) is a chimeric monoclonal Ab against CD20 antigen on surface pre-B and mature B-cells.²³ It was initially used to treat B-cell malignancies, such as non-Hodgkin's lymphoma and large B-cell lymphoma, but its use has been expanded to include autoimmune diseases including rheumatoid arthri-

tis, systemic lupus erythematosus, and multiple sclerosis.²³

There have been only few, small, non-controlled clinical trials for RTM therapy in refractory MG patients.^{51,52} Zebardast et al.⁵¹ reported promising results for RTM in six refractory MG patients with anti-AChR Abs or anti-MuSK Abs, commenting that all patients showed clinical improvement with a reduced need for multiple and/or high-dose immunotherapy. Maddison et al.⁵² recently treated ten patients with generalized MG and two with Lambert-Eaton myasthenic syndrome with RTM. One-quarter of the patients achieved remission and 42% improved clinically over 18 months, and hence RTM may be considered as an option for refractory patients who are uncontrolled with multiple ISs.

RTM is administered intravenously weekly for 2-4 weeks at a dose of 375 mg/m², as it is used in hematologic malignancies. Common side effects are related to the IV infusion: chills, fever, nausea, and sometimes bronchospasm. Other side effects are hepatitis B reactivation and cardiac arrhythmia.⁵¹ There have been some reports of progressive multifocal leukoencephalopathy in patients taking monoclonal Ab including RTM.⁵³ This serious side effect renders it necessary to pay RTM therapy special attention.

New therapeutic trials

Antisense treatment (EN101)

Mammalian AChE has three isoforms: synaptic (AChE-S), erythropoietic, and read-through (AChE-R).⁵⁴ AChE-S is bound to the muscle basement membrane and is responsible for the rapid hydrolysis of ACh at the neuromuscular synapse. AChE-R, which plays a role in nonsynaptic ACh hydrolysis and in morphogenesis, is present in much lower amounts but accumulates in response to stress.⁵⁴ Chronic AChE inactivation by nonselective AChEIs induces the overexpression of AChE-R.⁵⁴ Nonsynaptic ACh hydrolysis by overexpressed AChE-R may result in myopathic changes and limit the duration of AChEI to recover stable compound motor action potentials and anti-inflammatory responses through cholinergic up-regulation.⁵⁴

EN101 (Monarsen) is a synthetic antisense RNA molecule that selectively lowers the levels of AChE-R in both blood and muscle by inhibiting the gene expression of AChE-R at the mRNA level. EN101 therapy may thus improve muscle strength.^{54,55}

A phase-Ib open-label clinical trial with oral EN101 was recently undertaken in 16 MG patients, of which 14 exhibited a clinical improvement without serious adverse effects.⁵⁵ This promising result has led to a phase-II trial for this therapy.

Tumor-necrosis-factor-alpha receptor blocker (Etanercept)

Etanercept, which is an engineered fusion protein linked to

Fc of IgG1, binds to TNF.⁵⁶ TNF α is a typical proinflammatory cytokine produced by macrophages and monocytes. Etanercept blocks the activity of TNF α by acting as a decoy receptor binding to TNF.⁵⁶ Some clinical trials have been reported in other autoimmune diseases including rheumatoid arthritis, Wegener's granulomatosis, and ankylosing spondylitis. Etanercept therapy for MG is still in its infancy. Rowin et al.⁵⁶ performed an open-label trial of 25-mg etanercept twice weekly in 11 steroid-dependent MG patients, but found that only 6 patients showed improvement after 6 months.

Etanercept may be administered as a subcutaneous injection at a dose of 25 mg twice weekly or 50 mg once weekly. It has been reported to cause neuromuscular complications, including autoimmune peripheral nerve disorders such as chronic inflammatory demyelinating polyradiculoneuropathy, Guillain-Barré syndrome, mononeuritis and MG.⁵⁷ Further well-organized studies are thus required to determine the efficacy and adverse effects of this drug in MG.

Experimental immunotherapies

The complement system, which is a part of the innate immune system, consists of classical, alternative, and mannose-binding lectin pathways that activate each other.⁵⁸ The complement system plays an important role in host defense against bacteria and viruses, interfacing between innate and adaptive immunity, leading to clearance of immune complexes and apoptotic cells.⁵⁸ Since MG is fundamentally an autoimmune disease mediated by auto-Abs, complement plays an important role in the Ab-mediated destruction of neuromuscular synapses. A recent study of the animal model of MG, experimental autoimmune myasthenia gravis, yielded promising results for the efficacy of the C5 complement inhibitor, rEV576.⁵⁹ The complement inhibitor might thus be expected to be a new therapeutic choice in MG.

Other experimental immunotherapies are being investigated, including adoptive cellular gene therapy, genetically engineered antigen-presenting cells, syngeneic AChR fragments, and preventive strategies using RNA aptamer.

Strober et al.⁶⁰ recently reported the case of a 17-year-old boy with severe, refractory MG. He was previously undercontrolled with IVIg, CSs, thymectomy, AZA, MyM, plasmapheresis, RTM, and high-dose CP. He was treated with allogenic hematopoietic stem cell transplantation, and his weakness completely resolved at 40 months posttransplantation.⁶⁰

Conclusions and Recommendations

The treatment of MG should be tailored according to the clinical manifestations or subtypes, functional impairment, medical state, and activities of daily living of individual patients. As mentioned above, in progressive MG it is desirable to block the ab-



Fig. 1. The management of MG according to symptoms. MG: myasthenia gravis, ISs: immunosuppressants, AZA: azathioprine, MyM: mycophenolate mofetil, CP: cyclophosphamide, CyA: cyclosporine, IVIg: intravenous immunoglobulin, RTM: rituximab.

normal immunologic process as soon as possible while minimizing the adverse reactions of therapy.

Fig. 1 summarizes our recommendations. Thymectomy may be considered preferentially in postpubertal generalized-MG patients with a stable medical condition, if thymoma is discovered on chest computed tomography. Symptomatic treatment with AChEI might be sufficient in ocular-MG patients. In uncontrolled cases with sufficiently large amounts of AChEI, steroids might be considered. If the response to steroids is incomplete, a firstline IS, such as AZA or MyM, may be added.

If generalized-MG patients has moderate to severe symptoms, IV high-dose steroids may be recommended for rapid induction of remission. Simultaneous IVIg infusion or hospitalization would be required due to the risk of transient aggravation during the early days after steroid administration. The high dose should be maintained until remission or minimal manifestations are attained, and then slowly tapered to the minimal effective dose. It is advisable to start calcium supplements and vitamin D and possibly bisphosphonates with steroid administration. Once adequate reduction of steroids is obtained, first-line IS (AZA or MyM) may be added with the purpose of steroid-sparing. If myasthenic symptoms are aggravated during tapering steroids, dose reduction should first be suspended, holding the dose steady for a few days. If the symptoms progress continuously or fail to improve, it will be necessary to increase the CS dose considerably, at which time a slight change would not help to secure a remission. An alternative is to treat the patient with a course of IVIg, which may result in a long-term return to remission. Once a remission is achieved again, tapering is retried more slowly than before and, if the patient has not been on ISs before, starting this form of treatment should also be carefully considered.

Current therapeutic modalities for MG have reduced the associated mortality and morbidity dramatically. Although advances in critical-care medicine have taken the lead in this progression, immunomodulating therapies have accelerated the improvement. CSs are the mainstay of immunotherapies for MG, but the side effects are considerable. Similarly, other ISs have many potentially serious side effects. Therefore, the development of more effective and safer ISs is a pressing issue. Various ISs that act on the immune system more specifically are being studied. The ideal model might be immunotherapy that can control selectively the AChR-specific T-cell immune response of MG.

Conflicts of Interest .

The authors have no financial conflicts of interest.

REFERENCES

- Sanders DB, Howard JF Jr. Disorders of neuromuscular transmission. In: Bradely WG, Daroff RB, Fenichel GM, Jankovic J. *Neurology in Clinical Practice*. 4th ed. Philadelphia: Butterworth-Heinemann, 2004; 2441-2462.
- Richman DP, Agius MA. Treatment of autoimmune myasthenia gravis. Neurology 2003;61:1652-1661.
- 3. Drachman DB. Myasthenia gravis. N Engl J Med 1994;330:1797-1810.
- Dalakas MC. Intravenous immunoglobulin in the treatment of autoimmune neuromuscular diseases: present status and practical therapeutic guidelines. *Muscle Nerve* 1999;22:1479-1497.
- Gajdos P, Chevret S, Toyka K. Intravenous immunoglobulin for myasthenia gravis. *Cochrane Database Syst Rev* 2008:CD002277.
- Wolfe GI, Barohn RJ, Foster BM, Jackson CE, Kissel JT, Day JW, et al. Randomized, controlled trial of intravenous immunoglobulin in myasthenia gravis. *Muscle Nerve* 2002;26:549-552.
- Zinman L, Ng E, Bril V. IV immunoglobulin in patients with myasthenia gravis: a randomized controlled trial. *Neurology* 2007;68:837-841.
- Gajdos P, Chevret S, Clair B, Tranchant C, Chastang C. Clinical trial of plasma exchange and high-dose intravenous immunoglobulin in myasthenia gravis. Myasthenia Gravis Clinical Study Group. *Ann Neurol* 1997; 41:789-796.
- Rønager J, Ravnborg M, Hermansen I, Vorstrup S. Immunoglobulin treatment versus plasma exchange in patients with chronic moderate to severe myasthenia gravis. *Artif Organs* 2001;25:967-973.
- Gajdos P, Tranchant C, Clair B, Bolgert F, Eymard B, Stojkovic T, et al. Treatment of myasthenia gravis exacerbation with intravenous immunoglobulin: a randomized double-blind clinical trial. *Arch Neurol* 2005; 62:1689-1693.
- Assessment of plasmapheresis. Report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. *Neurology* 1996;47:840-843.
- 12. Batocchi AP, Evoli A, Di Schino C, Tonali P. Therapeutic apheresis in myasthenia gravis. *Ther Apher* 2000;4:275-279.
- Yeh JH, Chiu HC. Comparison between double-filtration plasmapheresis and immunoadsorption plasmapheresis in the treatment of patients with myasthenia gravis. *J Neurol* 2000;247:510-513.
- Liu JF, Wang WX, Xue J, Zhao CB, You HZ, Lu JH, et al. Comparing the autoantibody levels and clinical efficacy of double filtration plasmapheresis, immunoadsorption, and intravenous immunoglobulin for the treatment of late-onset myasthenia gravis. *Ther Apher Dial* 2010;14: 153-160.
- Blalock A, Mason MF, Morgan HJ, Riven SS. Myasthenia gravis and tumors of the thymic region: report of a case in which the tumor was removed. *Ann Surg* 1939;110:544-561.
- Hennessey IA, Long AM, Hughes I, Humphrey G. Thymectomy for inducing remission in juvenile myasthenia gravis. *Pediatr Surg Int* 2011; 27:591-594.
- Brearley S, Gentle TA, Baynham MI, Roberts KD, Abrams LD, Thompson RA. Immunodeficiency following neonatal thymectomy in man. *Clin Exp Immunol* 1987;70:322-327.
- 18. Ponseti JM, Caritg N, Gamez J, López-Cano M, Vilallonga R, Armen-

gol M. A comparison of long-term post-thymectomy outcome of anti-AChR-positive, anti-AChR-negative and anti-MuSK-positive patients with non-thymomatous myasthenia gravis. *Expert Opin Biol Ther* 2009; 9:1-8.

- Lauriola L, Ranelletti F, Maggiano N, Guerriero M, Punzi C, Marsili F, et al. Thymus changes in anti-MuSK-positive and -negative myasthenia gravis. *Neurology* 2005;64:536-538.
- Maggi G, Casadio C, Cavallo A, Cianci R, Molinatti M, Ruffini E. Thymectomy in myasthenia gravis. Results of 662 cases operated upon in 15 years. *Eur J Cardiothorac Surg* 1989;3:504-509; discussion 510-511.
- Zielinski M, Hauer L, Hauer J, Pankowski J, Nabialek T, Szlubowski A. Comparison of complete remission rates after 5 year follow-up of three different techniques of thymectomy for myasthenia gravis. *Eur J Cardiothorac Surg* 2010;37:1137-1143.
- Meyer DM, Herbert MA, Sobhani NC, Tavakolian P, Duncan A, Bruns M, et al. Comparative clinical outcomes of thymectomy for myasthenia gravis performed by extended transsternal and minimally invasive approaches. *Ann Thorac Surg* 2009;87:385-390; discussion 390-391.
- Díaz-Manera J, Rojas-García R, Illa I. Treatment strategies for myasthenia gravis. *Expert Opin Pharmacother* 2009;10:1329-1342.
- Schneider-Gold C, Gajdos P, Toyka KV, Hohlfeld RR. Corticosteroids for myasthenia gravis. *Cochrane Database Syst Rev* 2005:CD002828.
- 25. Mount FW. Acth for ocular myasthenia. JAMA 1964;189:55.
- Howard FM Jr, Duane DD, Lambert EH, Daube JR. Alternate-day prednisone: preliminary report of a double-blind controlled study. *Ann N Y Acad Sci* 1976;274:596-607.
- Lindberg C, Andersen O, Lefvert AK. Treatment of myasthenia gravis with methylprednisolone pulse: a double blind study. *Acta Neurol Scand* 1998;97:370-373.
- Wegner B, Ahmed I. Intravenous immunoglobulin monotherapy in longterm treatment of myasthenia gravis. *Clin Neurol Neurosurg* 2002;105: 3-8.
- Witte AS, Cornblath DR, Parry GJ, Lisak RP, Schatz NJ. Azathioprine in the treatment of myasthenia gravis. *Ann Neurol* 1984;15:602-605.
- Mantegazza R, Antozzi C, Peluchetti D, Sghirlanzoni A, Cornelio F. Azathioprine as a single drug or in combination with steroids in the treatment of myasthenia gravis. *J Neurol* 1988;235:449-453.
- Palace J, Newsom-Davis J, Lecky B. A randomized double-blind trial of prednisolone alone or with azathioprine in myasthenia gravis. Myasthenia Gravis Study Group. *Neurology* 1998;50:1778-1783.
- 32. A randomised clinical trial comparing prednisone and azathioprine in myasthenia gravis. Results of the second interim analysis. Myasthenia Gravis Clinical Study Group. *J Neurol Neurosurg Psychiatry* 1993;56: 1157-1163.
- Sanders DB, Evoli A. Immunosuppressive therapies in myasthenia gravis. *Autoimmunity* 2010;43:428-435.
- Ciafaloni E, Massey JM, Tucker-Lipscomb B, Sanders DB. Mycophenolate mofetil for myasthenia gravis: an open-label pilot study. *Neurol*ogy 2001;56:97-99.
- Meriggioli MN, Rowin J, Richman JG, Leurgans S. Mycophenolate mofetil for myasthenia gravis: a double-blind, placebo-controlled pilot study. *Ann N Y Acad Sci* 2003;998:494-499.
- Muscle Study Group. A trial of mycophenolate mofetil with prednisone as initial immunotherapy in myasthenia gravis. *Neurology* 2008;71:394-399.
- Sanders DB, Hart IK, Mantegazza R, Shukla SS, Siddiqi ZA, De Baets MH, et al. An international, phase III, randomized trial of mycophenolate mofetil in myasthenia gravis. *Neurology* 2008;71:400-406.
- Hehir MK, Burns TM, Alpers J, Conaway MR, Sawa M, Sanders DB. Mycophenolate mofetil in AChR-antibody-positive myasthenia gravis: outcomes in 102 patients. *Muscle Nerve* 2010;41:593-598.
- Engelen W, Verpooten GA, Van der Planken M, Helbert MF, Bosmans JL, De Broe ME. Four cases of red blood cell aplasia in association with the use of mycophenolate mofetil in renal transplant patients. *Clin Nephrol* 2003;60:119-124.

- Neff RT, Hurst FP, Falta EM, Bohen EM, Lentine KL, Dharnidharka VR, et al. Progressive multifocal leukoencephalopathy and use of mycophenolate mofetil after kidney transplantation. *Transplantation* 2008; 86:1474-1478.
- Perez MC, Buot WL, Mercado-Danguilan C, Bagabaldo ZG, Renales LD. Stable remissions in myasthenia gravis. *Neurology* 1981;31:32-37.
- De Feo LG, Schottlender J, Martelli NA, Molfino NA. Use of intravenous pulsed cyclophosphamide in severe, generalized myasthenia gravis. *Muscle Nerve* 2002;26:31-36.
- 43. Drachman DB, Adams RN, Hu R, Jones RJ, Brodsky RA. Rebooting the immune system with high-dose cyclophosphamide for treatment of refractory myasthenia gravis. *Ann N Y Acad Sci* 2008;1132:305-314.
- Bonifati DM, Angelini C. Long-term cyclosporine treatment in a group of severe myasthenia gravis patients. J Neurol 1997;244:542-547.
- Lavrnic D, Vujic A, Rakocevic-Stojanovic V, Stevic Z, Basta I, Pavlovic S, et al. Cyclosporine in the treatment of myasthenia gravis. *Acta Neurol Scand* 2005;111:247-252.
- 46. Tindall RS, Rollins JA, Phillips JT, Greenlee RG, Wells L, Belendiuk G. Preliminary results of a double-blind, randomized, placebo-controlled trial of cyclosporine in myasthenia gravis. *N Engl J Med* 1987;316:719-724.
- Tindall RS, Phillips JT, Rollins JA, Wells L, Hall K. A clinical therapeutic trial of cyclosporine in myasthenia gravis. *Ann N Y Acad Sci* 1993; 681:539-551.
- Jarosz JM, Howlett DC, Cox TC, Bingham JB. Cyclosporine-related reversible posterior leukoencephalopathy: MRI. *Neuroradiology* 1997; 39:711-715.
- Konishi T, Yoshiyama Y, Takamori M, Yagi K, Mukai E, Saida T, et al. Clinical study of FK506 in patients with myasthenia gravis. *Muscle Nerve* 2003;28:570-574.
- 50. Ponseti JM, Gamez J, Azem J, López-Cano M, Vilallonga R, Armengol

M. Tacrolimus for myasthenia gravis: a clinical study of 212 patients. Ann N Y Acad Sci 2008;1132:254-263.

- Zebardast N, Patwa HS, Novella SP, Goldstein JM. Rituximab in the management of refractory myasthenia gravis. *Muscle Nerve* 2010;41: 375-378.
- Maddison P, McConville J, Farrugia ME, Davies N, Rose M, Norwood F, et al. The use of rituximab in myasthenia gravis and Lambert-Eaton myasthenic syndrome. *J Neurol Neurosurg Psychiatry* 2011;82:671-673.
- 53. Carson KR, Focosi D, Major EO, Petrini M, Richey EA, West DP, et al. Monoclonal antibody-associated progressive multifocal leucoencephalopathy in patients treated with rituximab, natalizumab, and efalizumab: a Review from the Research on Adverse Drug Events and Reports (RADAR) Project. *Lancet Oncol* 2009;10:816-824.
- Punga AR, Stålberg E. Acetylcholinesterase inhibitors in MG: to be or not to be? Muscle Nerve 2009;39:724-728.
- Argov Z, McKee D, Agus S, Brawer S, Shlomowitz N, Yoseph OB, et al. Treatment of human myasthenia gravis with oral antisense suppression of acetylcholinesterase. *Neurology* 2007;69:699-700.
- Rowin J, Meriggioli MN, Tüzün E, Leurgans S, Christadoss P. Etanercept treatment in corticosteroid-dependent myasthenia gravis. *Neurol*ogy 2004;63:2390-2392.
- Fee DB, Kasarskis EJ. Myasthenia gravis associated with etanercept therapy. *Muscle Nerve* 2009;39:866-870.
- Walport MJ. Complement. First of two parts. N Engl J Med 2001;344: 1058-1066.
- Soltys J, Kusner LL, Young A, Richmonds C, Hatala D, Gong B, et al. Novel complement inhibitor limits severity of experimentally myasthenia gravis. *Ann Neurol* 2009;65:67-75.
- Strober J, Cowan MJ, Horn BN. Allogeneic hematopoietic cell transplantation for refractory myasthenia gravis. *Arch Neurol* 2009;66:659-661.